

TEST CERTIFICATE

Sample : High Pressure Decorative Laminates		Report No. : 21009764/B
Sample Description: Greenlam High Pressure Compact Laminate		
Party's Ref No.: Nil		Report Issue Date: 02/06/2023
Customer Name & Address : Greenlam Industries Limited Village Paterh, PO Panjehra, Teh-Nalagarh, Himachal Pardesh-174101		Job Code : STRC/21009764
		Sample Received On : 30/05/2023
		Date of Testing : 30/05/2023 To 02/06/2023
		Sample quantity : 2 pcs
Sample Condition	Physical Condition OK	
Décor No.	113	
Finish	Suede	
Thickness	6 mm	

TEST RESULTS

S.No.	Test Parameter	Results	Test Method
Chemical Testing			
1	Coefficient of Linear Expansion (Thermal),mm/mm°C	1.6*10 ⁻⁵	ISO: 11359-2

Remarks : Temperature Range: -20 to 70°C.

Decision Rule: The decision rule as per SOP DR01 is applied wherever statement of conformity to a specification or standard provided in the test report.

*****End of Report*****

21009764/B-1



Format No.: STRC/7.8/F/TC/Z/03

Santram Rajput

Santram Rajput
Technical Manager

Page No.: 1 of 1

Scan QR Code to verify the authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.